640 DUKE Il TITAN 2001 <2001><US><977511>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
1 58708001000 HEAD LIGHT MASK TITAN/METAL'99 1.00
2 58708010000 FENDER FRONT TITAN/METAL '99 1.00
8 54606004000 PLUG 37MM 1.00
10 58708018000 REAR COVER TOP TITAN/METAL '99 1.00
11 58708019000 REAR BASE DUKE '99 1.00
15 58708018050 CABLE COVER RUBBER 3MM '99 1.00
16 58412080100 REFLECTOR YELLOW '99 ONLY FOR USA 2.00
17 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00
20 58708015000 NUMBER PLATE CARRIER DUKE ' ONLY FOR USA 1.00
21 58708016000 NUMBER PLATE HOLDER DUKE '99 ONLY FOR USA 1.00
22 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 5.00

23225



23 50308053000 BUSH FOR SPOILER 6X11X16X7,5 4.00
24 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2.00
25 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00
27 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 4.00
28 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00
29 0014060153 HH COLLAR SCREW M 6X15 WS=8 4.00
30 58412080000 REFLECTOR RED EU+AUS 1.00
31 0125050003 WASHER DIN0125-A 5,3 2.00
32 0985050003 Self locking nut DIN 985 M5 2.00
33 59001092050 SPECIAL SCREW M6X12,5 WS=8 2.00
34 56509064100 Self locking nut M6 - 10 4.00
36 0016050121 SCREW FOR PLASTIC 50X12 BLACK 14.00
38 58708010050 RUBBER 60 SHORE EPDM BLACK 2.00
40 58412080050 BRACKET FOR REFLECTOR 1.00
42 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
43 40006006000 WASHER 6MM 2.00
50 58708001051 HEAT SHIELD HIGH BEAM 1.00
51 58708001052 HEAT SHIELD LOW BEAM 1.00




